
   
 

5th CAC Meeting of 2023-24 (Booklet No. 5) dtd. 05.07.2023)     Page 1 of 40 
 

MAHARASHTRA POLLUTION CONTROL BOARD 

 
Minutes of 5th Consent Appraisal Committee Meeting of 2023-2024 held on 05.07.2023 at Dalamal House, Nariman Point, Mumbai. 
 
Following members of the Consent Appraisal Committee were present: 

1. Shri. Pravin Darade,                   Chairman 
Chairman, MPCB 

2. Shri Pravin Darade,          Member 
Member Secretary, M.P.C. Board. 

3. Shri P. K. Mirashe,          Member 
Technical Advisor, MIDC.  

4. Dr. Jitendra Sangewar,         Member Convener 
I/C Joint Director (WPC), M.P.C. Board, Mumbai. 

5. Additional Chief Secretary, Home (Transport) Dept., Mumbai & Representative from NEERI 
[...]
Committee further noted that, PP has proposed ETP (Primary 
& tertiary) and treated effluent of proposed activity will be 
recycled to achieve ZLD.  

Committee further noted that, PP has proposed new STP and 
treated sewage will be recycled for flushing activity. 

Committee further noted that, PP has proposed fume 
extraction & dust collection system in expansion activity to 
control process emissions. 

Committee further noted that, the additional HW of Category 
No. 5.1, 5.2, 12.2, 20.2, 21.1, 26.2, 33.1, 35.3 & 36.2 will be 



   
 

5th CAC Meeting of 2023-24 (Booklet No. 5) dtd. 05.07.2023)     Page 8 of 40 
 

Sr. 
No. 

Application 
Unique 
Number 

Industry name 
and Address 

Decision on 
grant of consent 

Consent 
granted  

Up to 

Remarks / Discussion 

generated, and its disposal will be through CHWTSDF/Sale to 
Authorized Party. 

After due to deliberation, it was decided to consider the case 
for Consent to Establish (Expansion) by imposing following 
conditions: 

1. Industry shall provide comprehensive pollution control 
systems of designed capacity to achieve the 
consented norms. 

2. Industry shall recycle the treated effluent to achieve 
Zero Liquid Discharge 

3. Industry shall dispose the Hazardous Waste as per the 
provisions of Rule. 

4. Industry shall submit Bank Guarantee of Rs. 25 Lakh 
towards compliance of consent to establish conditions. 

11 MPCB-
CONSENT-
0000156498 

Bennett Coleman & 
Co Ltd, The Times 
of India (Suburban 
Press) S.No.11B/1 
Malad, 137-A 
Wadhwan,163 B 
Akurli Road 
Western Express 
Highway Kandivali 
(E) 

APPROVED  

Consent to 
Renewal 

31.12.2025 Committee noted that, PP applied for Renewal of consent 
printing of papers. 
 
Committee also noted that, PP provided primary, & tertiary 
system for treatment of trade effluent. 
 
Recent JVS results are within limit.  
 
After due deliberation, it was decided to grant Renewal of 
Consent by imposing following conditions:  
  

1. PP shall submit / Extend total BG of Rs. 25 Lakh 
towards compliance of consent conditions and 



   
 

5th CAC Meeting of 2023-24 (Booklet No. 5) dtd. 05.07.2023)     Page 9 of 40 
 

Sr. 
No. 

Application 
Unique 
Number 

Industry name 
and Address 

Decision on 
grant of consent 

Consent 
granted  

Up to 

Remarks / Discussion 

operation and maintenance of pollution control 
systems. 

  

12 MPCB-
CONSENT-
0000156368 

Hirschvogel 
Components India 
Pvt. Ltd. Gat No. 
898/3, 898/4, 
906/6A Sanaswadi 
Shirur 

APPROVED 

1st consent to 
operate and 
Renewal of 

existing  

28/02/2026 Committee has noted that PP applied for 1st consent to 
operate for expansion and amalgamation with renewal of 
existing consent for manufacturing of Forged & Machined 
Parts – 45856 MT/A .Existing the consent is valid up to 
28.02.2023. 

Committee also noted PP has submitted the reply of the SCN 
on 21.03.2023 and reply is satisfactory. JVS results dtd. 
19.04.2022 ETP (BOD-28, COD-72) STP (BOD-23, COD-60) 
within limit and dtd. 24.01.2023 ETP (BOD-595.2, COD-
1558.7) STP (BOD-109.1, COD-263.7) exceeds the 
consented norms. 

After due deliberation it was decided to grant 1st consent to 
operate & renewal of existing consent with amalgamation of 
renewal of existing  consent by imposing following conditions: 

1. Proportionate Bank Guarantee shall be  forfeiture 
towards JVS exceedance  

13 MPCB-
CONSENT-
0000154064 

Hindustan Unilever 
Ltd C-9 MIDC 
Industrial Area 
Khamgaon 

APPROVED 

Renewal of 
Consent to 

Operate 

28/2/2027 Committee noted that, PP has applied for renewal of Consent 
to operate with deletion of one product namely distilled fatty 
acid.  
 
Committee also noted that, PP has provided combine ETP for 
treatment of trade & domestic effluent and treated effluent is 
used on land for gardening.  



   
 

5th CAC Meeting of 2023-24 (Booklet No. 5) dtd. 05.07.2023)     Page 10 of 40 
 

Sr. 
No. 

Application 
Unique 
Number 

Industry name 
and Address 

Decision on 
grant of consent 

Consent 
granted  

Up to 

Remarks / Discussion 

 

Committee further noted that, PP has provided necessary air 
Pollution Control systems.  

Committee further noted that, Board has called additional 
information which was submitted by the industry i.e. 
clarification on CI, water budget, CA certificate etc.  
 
After due deliberation, it was decided to consider the case for 
grant of renewal of consent to operate by imposing following 
conditions: 
 
1. Industry shall operate pollution control systems 

scientifically to achieve the consented norms. 
2. Industry shall dispose the Hazardous Waste as per the 

provisions of Rule 
3. By forfeiting 25% of Bank Guarantee and top-up with 

total sum of Rs. 25 Lakh towards O&M of Pollution 
Control system and compliance of consent conditions.  

14 MPCB-
CONSENT-
0000155369 

DATASCAPE 
REALTY PRIVATE 
LIMITED 
â€œPROPOSED 
DATA CENTREâ€ 
Plot No. 14/2, 15 & 
37 Plot No. 14/2, 15 
& 37, TTC 
Industrial Area, 
MIDC, Village: 
Digha,  Taluka & 
District: Thane, 

APPROVED  

Consent to 
Establish 

Commissioning 
of unit or 5 

years, 
whichever is 

earlier.  

Committee noted that PP has applied for consent to Establish 
proposed data center Total plot area 26,614 Sq. Mtrs. and 
Total construction BUA 84,083.53 Sq. Mtrs. with CI 3211.90 
Crs. 

Committee also noted that PP has applied for Environmental 
Clearance. The case was discussed in 188th State Leve 
Expert Appraisal Committee-II. Proposed provide MBBR 
technology STP having capacity 5 CMD. PP has submitted 
water balance. 



   
 

5th CAC Meeting of 2023-24 (Booklet No. 5) dtd. 05.07.2023)     Page 11 of 40 
 

Sr. 
No. 

Application 
Unique 
Number 

Industry name 
and Address 

Decision on 
grant of consent 

Consent 
granted  

Up to 

Remarks / Discussion 

State: Maharashtra, 
India Thane 

After due deliberation, it was decided to grant consent to 
Establish proposed data center Total plot area 26,614 Sq. 
Mtrs. and Total construction BUA 84,083.53 Sq. Mtrs., by 
imposing bank guarantee and standard conditions for 
infrastructure projects. 

15 MPCB-
CONSENT-
0000155483 

Residential cum 
Commercial project 
â€˜ENIGMAâ€™ 
On Plot bearing 
C.T.S. No. 475, 
475/ 1 to 11, Village 
Mu C.T.S Nos. 475, 
475/1 to 11, Village 
Mulund & C.T.S 
No. 545, 546, 546/1 
to 2, Village Nahur, 
Mulund (W) 
Mumbai â€“ 400 
080.  

APPROVED 

1st Consent to 
Operate (Part)  

31.07.2024 Committee noted that, PP has applied for grant of 1st Consent 
to Operate (Part) Residential cum Commercial project 
‘ENIGMA’ having Total Plot Area of 36,990.30 Sq.m and 
Construction BUA of 2,24,826.61 Sq.m out of Total 
Construction BUA of 2,60,899.53 Sq.m [As per specific 
condition No B(5)] Sq.m. 

Committee also noted that, PP has valid Environment 
Clearance, provided STP & OWC. 

After due deliberation it was decided to grant 1st Consent to 
Operate (Part) Residential cum Commercial project ‘ENIGMA’ 
by imposing standard conditions for Infrastructure projects. 

16 MPCB-
CONSENT-
0000156193 

Oberoi 
Construction 
Limited CTS No. 
543 of Village 
Nahur, L.B.s Road, 
Mulund (W), 
Mumbai. 

APPROVED 

1st Consent to 
Operate (Part-I) 

31.07.2024 Committee noted that, applied for grant of 1st Consent to 
Operate (Part-I) for Residential project having Total plot area 
of 38,766.30 Sq.m and Construction BUA of 2,80,385.11 
Sq.m out of Total construction BUA of 3,76,112.12 Sq.m.  

Committee also noted that, PP has valid Environment 
Clearance, provided STP & OWC. 



   
 

5th CAC Meeting of 2023-24 (Booklet No. 5) dtd. 05.07.2023)     Page 12 of 40 
 

Sr. 
No. 

Application 
Unique 
Number 

Industry name 
and Address 

Decision on 
grant of consent 

Consent 
granted  

Up to 

Remarks / Discussion 

After due deliberation it was decided to grant 1st Consent to 
Operate (Part-I) for Residential project by imposing standard 
conditions for Infrastructure projects. 

17 MPCB-
CONSENT-
0000156087 

MIRC 
ELECTRONICS 
LTD 226 226P 
234C 236 237AB 
239 240 TO 242 
244 TO 251 
VILLAGE KUDUS 
BHIWANDI WADA 
ROAD WADA 

APPROVED 

Renewal with 
increase in CI 

28/02/2025 Committee noted PP has applied for Renewal of consent to 
operate with increase in CI. Existing consent is valid up to 
28.02.2023.Caital increased by 6.711 Crs. 

Committee also noted that JVS collected on 24/02/2022 STP 
(BOD-5 mg/l, COD-20 mg/l)- within limit, and dtd. 01.02.2023 
STP(BOD-44 mg/l, COD-128 mg/l)- slightly exceeding limit. 
 

After due deliberation it was decided to grant renewal of 
consent.  

 

18 MPCB-
CONSENT-
0000156243 

Enzene 
Biosciencies Ltd., 
Plot No. A 22/A-1/2,  
Plot No. A 22/A-1/2, 
Chakan Industrail 
Area, Phase 2, 
Khalumbre, 
Chakan, Pune 
410501 Khed 

APPROVED 

Establish 
(Expansion) 

Commissioning 
of the unit 

Committee noted that, PP has applied for Consent to 
Establish for Expansion activity for mfg of Biotech Products & 
intermediates. 
 
Committee also noted that, the said unit has existing Consent 
to Operate which is valid upto 31/8/2023. 
 
Committee further noted that, the additional 0.9 CMD effluent 
will be generated & it will be treated in existing ETP and 
treated effluent 100% recycled in the process to achieve ZLD. 
 



   
 

5th CAC Meeting of 2023-24 (Booklet No. 5) dtd. 05.07.2023)     Page 13 of 40 
 

Sr. 
No. 

Application 
Unique 
Number 

Industry name 
and Address 

Decision on 
grant of consent 

Consent 
granted  

Up to 

Remarks / Discussion 

Committee further noted that, PP has provided MBBR based 
STP. 
 
Committee further noted that, PP has proposed natural Gas 
fired Boiler with stack of 30 mtr height, Evaporator of MEE 
(HSD) Boiler with stack of 12 mtr height and scrubber for 
control of process emissions.  
 
Committee further noted that, the additional HW generation of 
category No. 5.1, 28.5, 20.2 & 37.3 and its disposal through 
CHWTSDF/Sale to Authorized Party. 
 
After due deliberation, it was decided to consider the case for 
grant of Consent to Establish (Expansion) by imposing 
following conditions: 
 

1. Industry shall provide comprehensive pollution control 
system of designed capacity to achieve the consented 
norms.  

2. Industry shall recycle the treated effluent into the process 
to achieve the ZLD. 

3. Industry shall submit Bank Guarantee of Rs 25 Lakh 
towards compliance of consent to Establish conditions.  

19 MPCB-
CONSENT-
0000155156 

JSW STEEL 
LIMITED - COKE 
OVEN PLANT II (3 
MTPA) BATTERY 
A,B,C,D) 91 TO 
113, OF KHAR 

APPROVED 

Renewal of 
consent to 

operate with 

31/12/2027 Committee noted that PP has applied for Renewal of consent 
to operate with increase in CI and amalgamation of two 
consents for the manufacturing of  Dry Coke Coke oven 3 
MTPA with its byproducts. Existing both the consents are valid 
up to 31.12.2022. 



   
 

5th CAC Meeting of 2023-24 (Booklet No. 5) dtd. 05.07.2023)     Page 14 of 40 
 

Sr. 
No. 

Application 
Unique 
Number 

Industry name 
and Address 

Decision on 
grant of consent 

Consent 
granted  

Up to 

Remarks / Discussion 

KARAV VILLAGE 
Khar Karavi Dolvi 
Village PEN 

amalgamation of 
two consents 

Committee also noted that source of trade effluent generation 
is from H2S and Ammonia stripping / scrubber system. 
Provided common (ETP) of capacity 8400 CMD for treatment 
of 8340 CMD trade effluent consisting of equalization tank, 
DAF, Aeration tank, clarifier, chlorine dosing tank, 
dichlorination tank, sand filter bed and SDB. Treated effluent 
is partly used for quenching and remaining discharge in to 
Creek through pipeline. 

Committee also noted that SRO Raigad-II office has carried 
out stack monitoring of Coke oven main stack dated 
10.10.2022 (TPM- 46 mg/Nm3), 28.11.2022 (TPM- 9 
mg/Nm3), and 07.12.2022 (TPM- 55 mg/Nm3) out of 03 stack 
results, one stack sample is exceeding the standards. 
Additional consent fee required from  unit i.e. Rs. 30,63,080/-
. 

Committee further noted that PP is in the process to obtain 
the discharge of effluent in to Amba Estuary as the PP’s 
proposal is forwarded to Director, CRZ, GOI by the Director 
Environment & MS, MCZMA dtd. 22.07.2022. 
 
After due deliberation it was decided  grant of renewal of 
consents with amalgamation of two consents i.e. of Coke 
Oven Battery A&B and Battery C&D for Coke Oven Plant 3.0 
MTPA subject to compliance of Environmental clearance 
issued by MOEF & CC and  By imposing following conditions: 

  



   
 

5th CAC Meeting of 2023-24 (Booklet No. 5) dtd. 05.07.2023)     Page 15 of 40 
 

Sr. 
No. 

Application 
Unique 
Number 

Industry name 
and Address 

Decision on 
grant of consent 

Consent 
granted  

Up to 

Remarks / Discussion 

1) By forfeiting proportionate BG of Rs. 5 Lakh towards 
JVS exceedance and imposing total BG of Rs. 25 lakh 
towards operation and maintenance of pollution control 
system and compliance of consent conditions. 

2) PP shall provide CDQ system within 3 months.  
3) PP shall obtain permission from CRZ authority 

regarding disposal of effluent into the creek. 
4) PP shall provide monitoring system for Benzo (a) 

Pyrene (BaP) parameter.  
5) PP shall submit upgradation plan for control of fugitive 

emission generated from coke oven battery section, 
coke pushing in coke oven and during quenching 
operation within one month period.  

6) PP shall implement The recommendations mentioned 
in the Corporate Responsibility for Environmental 
Protection (CREP) of CPCB issued for the steel plants 
included coke oven plant. 

7) PP shall comply the conditions of the Environmental 
Clearance conditions vide no. F.No.J-11011/76/2013-
IA-II(I) dtd. 16.06.2020. 

8) This Consent shall be issued subject to an order 
passed or may be passed by Hon’able NGT in 
application no. OA. 165 of 2020.   

20 MPCB-
CONSENT-
0000154552 

TATA 
CONSULTANCY 
SERVICES 
LIMITED Kh. No. / 
Sur. No. 138 and 

APPROVED  

Renewal of 
Consent 

28.02.2028 Committee noted that PP has applied for Renewal of Consent 
for IT & ITES Project having total plot area of 218167.082 Sq. 
Mtrs. BUA 100826.563 Sq. Mtr. With CI of Rs 558.62 Cr. 



   
 

5th CAC Meeting of 2023-24 (Booklet No. 5) dtd. 05.07.2023)     Page 16 of 40 
 

Sr. 
No. 

Application 
Unique 
Number 

Industry name 
and Address 

Decision on 
grant of consent 

Consent 
granted  

Up to 

Remarks / Discussion 

onwards Village 
Telhara Nagpur 

Committee also noted that the case was discussed in 15th 
Meeting of 2022-23 (Booklet No. 67) dtd. 09.03.2023, it was 
decided to issue show cause notice for refusal of consent as 
increased CI by Rs. 141.1009 Crs. Without prior permission 
from the Board and not submitted bank guarantee of Rs. 25 
lakh as per earlier consent conditions.  

Committee further noted that PP submitted a reply on 
10.03.2023, stating that the increase in capital investment is 
due to technological advancement and equipment 
upgradations and they have submitted fees of Rs. 69,97,209/- 
towards increase in CI and submitted bank guarantee of Rs. 
25 lakh.  

After due deliberation, it was decided to grant Renewal of 
Consent for IT & ITES Project having total plot area of 
218167.082 Sq. Mtrs. BUA 100826.563 Sq. Mtr. With CI of Rs 
699.72 Cr. with bank guarantee and standard conditions for 
IT & ITES Project. 

21 MPCB-
CONSENT-
0000157152 

Balaji Amines Ltd. 
Unit-III (Captive 
Power Plant) Plot 
No. E-7 & E-8 
Chincholi MIDC 
Mohol 

APPROVED 

Renewal 

28/2/2026 Committee noted that, PP has applied for grant of renewal of 
consent to operate of Captive Power Plant with amalgamation 
of existing Consent to Operate of mfg of various basic organic 
chemicals. 
 

Committee also noted that, PP has provided ETP for 
treatment of trade effluent and treated effluent is recycled into 
the process to achieve ZLD.  
 



   
 

5th CAC Meeting of 2023-24 (Booklet No. 5) dtd. 05.07.2023)     Page 17 of 40 
 

Sr. 
No. 

Application 
Unique 
Number 

Industry name 
and Address 

Decision on 
grant of consent 

Consent 